



REPORT OF CONCRETE FIELD/COMPRESSION TESTING

CLIENT: Intercontinental Developers Inc.
 Attn: Mr. Richard Libardoni
 1270 Soldiers Road
 Boston, MA 02135-1003

PROJECT: Ocean Gateway Garage
 Portland, ME

DATE: May 28, 2008 **REPORT #:** 07-SIS-117-071

General Location: Interior Slab Between Pre-cast & Stairs
Date Cast: 04/30/08
Field Rep.: Jarred Porper
Contractor: CCB
Supplier: Dragon Concrete
Admixtures: Fibermesh, Rheocrete, Rheobuild 1000
Air Temp: 50°F
Weather: Sunny
Nominal size of Aggr.: 3/8" Lightweight

TICKET #/CYL	SLUMP	AIR CONTENT	CONCR. TEMP.	ELAPSED TIME
3930198/ 4 Cyl	6.5	5.9	60	105 min
3930206	-	-	-	120 min
3930215	-	-	-	90 min
DATE OF TEST	AGE	SPECIMEN AREA	COMPRESSIVE STRENGTH(psi)	
05/07/08	9	28.27in ²	3690	
05/28/08	28	28.27in ²	5540	
05/28/08	28	28.27in ²	5700	
	H	28.27in ²		

SPECIFIC LOCATION: 4th Floor Stairway, Franklin Arterial Side

DESIGN STRENGTH: 5000 PSI
YARDS PLACED: 30 YARDS

REMARKS:

JOHN TURNER CONSULTING, INC.



REPORT OF CONCRETE FIELD/COMPRESSION TESTING

CLIENT: Intercontinental Developers Inc.
 Attn: Mr. Richard Libardoni
 1270 Soldiers Road
 Boston, MA 02135-1003

PROJECT: Ocean Gateway Garage
 Portland, ME

DATE: May 13, 2008 **REPORT #:** 07-SIS-117-065

General Location: Retail Roof
Date Cast: 04/14/08
Field Rep.: Andy Henderson
Contractor: CCB
Supplier: Dragon Concrete
Admixtures: Polyheed 997
Air Temp: 40°F
Weather: Sunny
Nominal size of Aggr.: 3/8" Lightweight

TICKET #/CYL	SLUMP	AIR CONTENT	CONCR. TEMP.	ELAPSED TIME
3929925	-	-	-	55 min
3929931/ 4 Cyl	8.0	9.0	60	65 min
3929333	-	-	-	70 min
3929936	-	-	-	-

DATE OF TEST	AGE	SPECIMEN AREA	COMPRESSIVE STRENGTH(psi)
04/21/08	9	28.27in ²	2445
05/12/08	28	28.27in ²	4160
05/12/08	28	28.27in ²	4180
	H	28.27in ²	

SPECIFIC LOCATION: Rear of Roof

DESIGN STRENGTH: 4000 PSI
YARDS PLACED: YARDS

REMARKS: Tested from the truck, not hose. Lightweight concrete.

JOHN TURNER CONSULTING, INC.



REPORT OF CONCRETE FIELD/COMPRESSION TESTING

CLIENT: Intercontinental Developers Inc. **PROJECT:** Ocean Gateway Garage
 Attn: Mr. Richard Libardoni Portland, ME
 1270 Soldiers Road
 Boston, MA 02135-1003

DATE: April 18, 2008 **REPORT #:** 07-SIS-117-063

General Location: D Line, 1-1.9, C1, D1, G1, H1, H1.5 and 2.3 line H-6.4
Date Cast: 03/18/08
Field Rep.: Rodney Boudreau
Contractor: CCB
Supplier: Dragon Concrete
Admixtures: Rheobuild 1000
Air Temp: 30°F
Weather: Clear
Nominal size of Aggr.: ¾"

TICKET #/CYL	SLUMP	AIR CONTENT	CONCR. TEMP.	ELAPSED TIME
3929622/ 4 Cylo	5.5	3.7	55	90 min
3929624	5.25	-	56	87 min
DATE OF TEST	AGE	SPECIMEN AREA	COMPRESSIVE STRENGTH(psi)	
03/25/08	7	28.27in ²	3220	
04/15/08	28	28.27in ²	4700	
04/15/08	28	28.27in ²	4720	
	H	28.27in ²		

SPECIFIC LOCATION: D1

DESIGN STRENGTH: 4000 PSI
YARDS PLACED: 17 YARDS

REMARKS:

JOHN TURNER CONSULTING, INC.